
-36- Extreme Duty Planers

10
1

11
9 11

8

10
4 

11
2

12
0

12
1

11
5

11
4

11
0

10
9

11
3

10
310

8
10

7

10
2

10
5

10
6

11
7

11
6

11
1

12
0-

1

12
0-

3

12
0-

10

12
0-

7
12

0-
8

12
0-

9

12
0-

4
12

0-
5

12
0-

6

12
0-

1
12

0-
1

12
0-

2

12
0-

11

44
0v

 
C

on
ve

rs
io

n 
K

it

G9740/G9740Z/G9967/G9967Z/G9741/G9961



Extreme Duty Planers -37-

G9740/G9740Z/G9967/G9967Z/G9741/G9961

21
3

21
4

21
7

21
9

22
0

21
8

22
3

22
1

22
2

21
0

21
0

20
9

20
8

20
7

20
1

20
6

20
5

20
4

20
3

20
2

21
6

21
5

21
2

21
1



-38- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961

101	P 97400101	 CABINET (20")
101	P 97410101	 Cabinet (24")
102	P 97400102	 SPEED CHANGE Nut
103	P 97400103	H andWheel
104	P 97400104	 Slip Bolt
105	P W06	 Flat Washer 1⁄4
106	P SB62	 Cap Screw 1⁄4-20 X 1 1⁄2
107	PL W04M	L ock Washer 8mm
108	PB 07M	H ex Bolt M8-1.25 X 25
109	P 97400109	MOTOR  MOUNT (20")
109	 p97410109	 motor mount (24")
110	PB 01M	H ex Bolt M10-1.5 X 30
111	PB 25M	H ex Bolt M12-1.75 X 25
112	PB 24M	H ex Bolt M12-1.75 X 45
113	PN 02M	H ex Nut M10-1.5
114	P 97400114	 CABINET Door
115	P S26M	P hlp Hd Scr M6-1 X 20
116	P W02	 Flat Washer 3⁄8
117	PB 60	H ex Bolt 3⁄8-16 X 3
118	P 97400118	 SPEED CHANGE LABEL
119	P 97400119	R ivet
120	P 97400120	E lectric Box
120-1	P 97400120-1	 CN-11 CONTACTOR
120-2	P 97400120-2	 CN-18 CONTACTOR (7.5HP)
120-2	P 99670120-2	 CN-25 contactor (5/10HP)
120-3	P 97400120-3	 FUSE BOX
120-4	P 97400120-4	RHN -18/2.5A RELAY (ELV 3Ø)
120-4	P 99670120-4	RHN -18/4A RELAY (ELV 1Ø)
120-5	P 97400120-5	RHN -18/6A Relay (feed 3Ø)
120-5	P 99670120-5	RHN -18/9A RELAY (FEED 1Ø)
120-6	P 97400120-6	EO CR-Sp RELAY (7.5HP)

ref	 part #	 description

120-6	P 99670120-6	EO CR-Ss RELAY (5/10HP)
120-7	P 97400120-7	T ransformer
120-8	P 97400120-8	 terminal strip 26 circuit
120-9	 p97400120-9	w iring duct w/cover
120-10	 p97400120-10	f use 3 amp
120-11	P 97400120-11	 440V conversion kit
			    (relays RH-18 1.7-2.5/1-1.7) 
121	PB 49M	H ex Bolt M12-1.75 X 20
201	P 97400201	L eft WalL
202	PB 76M	H ex Bolt M12-1.75 X 110
203	PN 09M	H ex Nut M12-1.75
204	P 97400204	HELI CAL Roller Spring
205	PN 02M	H ex Nut M10-1.5
206	PB 31M	H ex Bolt M10-1.5 X 40
207	PL W05M	L ock Washer 12mm
208	PB 33M	H ex Bolt M12-1.75 X 50
209	P 97400209	 COVER SUPPORT
210	P SB31M	 Cap Screw M8-1.25 X 25
211	P 97400211	 Catch Plate
212	P S65M	P hlp Hd Scr M6-1 X 10
213	P 97400213	 Knob BOLT M10-1.5 X 20
214	PN 03M	H ex Nut M8-1.25
215	P W06M	 Flat Washer 12mm
216	PB 27M	H ex Bolt M12-1.75 X 30
217	P 97400217	L eft Wall Door
218	P SS02M	 Set Screw M6-1 X 6
219	PRP 64M	R oll Pin 3 X 18
220	P 97400220	H andle
221	P 97400221	HELI CAL Pulley Spring
222	P 97400222	B rake Rod
223	P 97400223	B rake Casing

ref	 part #	 description



Extreme Duty Planers -39-

32
0

33
0 33

1 30
2

32
6

32
7

32
1

32
2

32
3

32
5

30
1

31
5

31
6

33
3

33
4

33
2

32
9

32
8

30
2

31
7

30
5 30

6
30

7 31
6

30
9

30
8

30
7

30
6

30
5

30
4

30
3

34
7

34
6

34
9

34
8

31
0

31
1

31
2

34
3

34
2

34
4

34
5

31
4

31
3

32
2

32
4

31
9 31

8
33

8
34

0

33
9 34

1 33
7

33
6

33
5

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-40- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961

301	P 97400301	R ight Wall
302	PN 09M	H ex Nut M12-1.75
303	PN 04	H ex Nut 5⁄8-11
304	P 97400304	 Sprocket Shaft
305	P 97400305	 Sprocket
306	P 6201	B all Bearing 6201
307	PR 29M	I nt Retaining Ring 32MM
308	P 97400308	 SPECIAL Washer 8MM
309	P SB52M	 Cap Screw M8-1.25 X 10
310	P 97400310	 Sprocket Shaft
311	P 97400311	 Sprocket
312	P 6203	B all Bearing 6203
313	P 97400313	Ex t Retaining Ring 17MM
314	PR 23M	I nt Retaining Ring 40MM
315	P 97400315	 Sprocket Plate
316	P SB73M	 Cap Screw M12-1.75 X 50
317	P 97400317	B earing Washer
318	PL W07	L ock Washer 1⁄2
319	PB 33M	H ex Bolt M12-1.75 X 50
320	PB 76M	H ex Bolt M12-1.75 X 110
321	P 97400321	HELI CAL Roller Spring
322	PN 02M	H ex Nut M10-1.5
323	Pss 73m	 Set Screw M10-1.5 X 30
324	PB 31M	H ex Bolt M10-1.5 X 40
325	P 97400325	HAND WHEEL

ref	 part #	 description

326	P 97400326	 Catch Plate
327	P S65M	P hlp Hd Scr M6-1 X 10
328	P 97400328	 Knob bolt M10-1.5 X 20
329	PN 02M	H ex Nut M8-1.25
330	P 97400330	 COVER SUPPORT
331	P SB31M	 Cap Screw M8-1.25 X 25
332	P 97400332	R ight Wall Door
333	P 97400333	 Chain 5⁄8
334	P 97400334	 Chain CONNECTOR LINK 5⁄8
335	P S17M	P hlp Hd Scr M4-.7 X 6
336	P W05M	 Flat Washer 4mm
337	P 97400337	LIMIT  SWITCH
338	P 97400338	UPPER  LIMIT SWITCH PLATE
339	PB 08M	H ex Bolt M6-1 X 20
340	P W06	 Flat Washer 1⁄4
341	P 97400341	LO WER LIMIT SWITCH PLATE
342	P 97400342	 Seat
343	PB 31M	H ex Bolt M10-1.5 X 40
344	PN 02M	H ex Nut M10-1.5
345	P W04M	 Flat Washer 10mm
346	P 97400346	HELI CAL Spring
347	P 97400347	 Cap Screw M8-1.25 X 6
348	PL W04M	L ock Washer 8mm
349	P SB12M	 Cap Screw M8-1.25 X 40

ref	 part #	 description



Extreme Duty Planers -41-

40
1

44
0

40
2

42
8

42
7

41
4

41
0 42

2
40

9 40
4

44
5 42

5 42
5 42

5
41

5
41

5

41
4

42
7

42
2

40
8 40

4
43

9

43
8

43
7

43
6

44
3

44
4

42
8

44
3

44
2

44
6

44
7

43
3

43
2

43
5

43
4

41
3

41
2

43
1

42
942

0

41
7

44
8

43
9

44
9

42
3

44
9

45
2

45
1 45

0

43
0

41
1

40
7

41
8

41
9

41
9

42
0

42
1

40
5 40

6 41
8 41

9
42

4
41

6
42

6

42
5

42
6 42

5

41
6

42
8

44
1

42
7

41
0

42
2

40
8

40
4

40
3

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-42- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961

401	P 97400401	T able (20")
401	 p97410401	 table (24")
402	P 97400402	T able Roller (20")
402	 p97410402	 table roller (24")
403	P 97400403	 eccentric shaft (20")
403	 p97410403	 eccentric shaft (24")
404	P 6006	B all Bearing 6006
405	P 97400405	Ecc entric Pull Rod
406	P 97400406	s hort roller adj bar
407	P 97400407	 long roller adj bar
408	P 97400408	 rolr bearing housing (r)
409 	P 97400409	 rolr bearing housing (L)
410	P 97400410	 housing pivot bolt
411	P 97400411	Acc olade Seat
412	P 97400412	A damant Seat
413	P 97400413	A djustment Seat
414	P 97400414	 Closed Sprocket 14t
415	P 97400415	 roller eccentric (L)
416	P 97400416	R oller Eccentric (R)
417	P 97400417	G ib (20")
417	 p97410417	 gib (24")
418 	P 97400418	s pacer Ring
419	PB 32M	H ex Bolt M10-1.5 X 25
420	PN 02M	H ex Nut M10-1.5
421	PN 09M	H ex Nut M12-1.75
422	P r51m	I nt Retaining Ring 55mm
423	P 97400423	 Short Roller (20")
423	 p97410423	s hort roller (24")
424	PR 15M	Ex t Retaining Ring 30mm

ref	 part #	 description

425	P SB69	c ap screw 5⁄16-18 x 1⁄4
426	P SS08	 Set Screw 5⁄16-18 X 1⁄2
427	P SS17M	 Set Screw M8-1.25 X 6
428	P K27M	 Key 7 X 7 X 25
429	PB 31M	H ex Bolt M10-1.5 X 40
430	 psb52m	 CAP SCREW M8-1.25 X 10
431	P SB11M	 Cap Screw M8-1.25 X 16
432	P W02	 Flat Washer 3⁄8
433	P 97400433	M ovable Bolt 3⁄8
434	P 97400434	A dJustment handle stud
435	P 97400435	 round Knob (female) 3⁄8
436	P 97400436	 double-sided iron bar
437	P SB26M	 Cap Screw M6-1 X 12
438	P 97400438	L eft Protection Plate
439	PB 02M	H ex Bolt M6-1 X 12
440	P 97400440	 right Protection Plate 
441	P 97400441	T able Roller Sprocket
442	P 97400442	HANDLE  SCALE MARK
443	P 97400443	R ivet
444	P 97400444	G raduated Scale
445	P SB61M	 Cap Screw M10-1.5 X 20
446	P 97400446	 Chain 1⁄2
447	P 97400447	 Chain 1⁄2 master link
448	P 97400448	T able Pulley Plate
449	PN 03M	H ex Nut M8-1.25
450	P SB66M	 Cap Screw M8-1.25 X 65
451	P 608ZZ	B all Bearing 608ZZ
452	P 97400452	P ulley L

ref	 part #	 description



Extreme Duty Planers -43-

50
4

50
3

50
5

50
2

50
1

50
6

50
5

50
7

50
8

50
9

50
3

51
1

51
0

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-44- Extreme Duty Planers

61
0

60
8

60
4

60
9

60
2

61
3

60
1

60
3

60
4

60
5

60
6

61
1 60

7 61
2

60
8

G9740/G9740Z/G9967/G9967Z/G9741/G9961



Extreme Duty Planers -45-

703A

712

711

713

718
717

702

710
706

716

715

714

707

709

705

704-1

712
711

713

718

717

710

706

701

708

709

719
720

723

720

721
722

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-46- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961

501	 P97400501	 OUTFEED ROLLER (20")
501	 P97410501	 OUTFEED ROLLER (24")
502	 P97400502	 LEFT BEARING BLOCK (RT)
503	 P97400503	 FIXED BEARING NUT
504	 P97400504	 LEFT CASE COVER
505	 P6205	 BALL BEARING 6205
506	 P97400506	 RIGHT BEARING BLOCK (LT)
507	 P97400507	 RIGHT CASE COVER
508	 P97400508	 SPROCKET WASHER
509	 P97400509	 FEED ROLLER SPROCKET
510	 PK27M	 KEY 7 X 7 X 25
511	 PSS15	 SET SCREW 3⁄8-16 X 3⁄8
601	 P97400601	 INFEED ROLLER (20")
601	 P97410601	 INFEED ROLLER (24")
602	 P97400602	 COLLAR
603	 P97400603	 RIGHT ROLLER CASE (LT)
604	 P6205	 BALL BEARING 6205
605	 P97400605	 RIGHT CASE COVER
606	 P97400606	 SPROCKET WASHER
607	 P97400607	 FEED ROLLER SPROCKET
608	 P97400608	 BEARING FIXED NUT
609	 P97400609	 LEFT ROLLER CASE (RT)
610	 P97400610	 LEFT CASE COVER
611	 PSS15	 SET SCREW 3⁄8-16 X 3⁄8
612	 PK27M	 KEY 7 X 7 X 25

REF	 PART #	 DESCRIPTION

613	 P97400613	 CIRCULAR RUBBER
701	 P97400701	 LIFTING GEAR SEAT (R)
702	 P97400702	 LIFTING GEAR SEAT (L)
703A	 P97400703	 LIFTING GEAR ASSY LEFT
704-1	 P97400704	 RIGHT LIFT SCR 1-1/404 X 400 W/GEAR
705	 P97400705	 WORM GEAR (20")
705	 P97410705	 WORM GEAR (24")
706	 P97400706	 FIXED STOP COLLAR
707	 P97400707	 LEFT LIFTING GEAR
708	 P97400708	 RIGHT LIFTING GEAR
709	 P2907	 BALL BEARING 2907
710	 PSS05	 SET SCREW 5/6-18 X 1⁄4
711	 PB07M	 HEX BOLT M8-1.25 X 25
712	 PLW01	 LOCK WASHER 5⁄16
713	 P97400713	 RUBBER SLEEVE
714	 P97400714	 FENDER WASHER 3/8
715	 PLW04M	 LOCK WASHER 8MM
716	 PB26M	 HEX BOLT M8-1.25 X  30
717	 PLW06M	 LOCK WASHER 10MM
718	 PB74M	 HEX BOLT M10-1.5 X 20
719	 P6205	 BALL BEARING 6205
720	 PB01M	 HEX BOLT M10-1.5 X 30
721	 P97400721	 WORM WHEEL
722	 PK61M	 KEY 7 X 7 X 30
723	 PSS06M	 SET SCREW M8-1.25 X 16

REF	 PART #	 DESCRIPTION



Extreme Duty Planers -47-

80
1

80
2

83
1

83
4

83
2

83
3

83
0

81
0

81
0

81
4

83
7

81
5

81
6

81
3

81
3

81
1

81
2

81
0

81
382

582
2

80
481

9
81

8

80
483

6

81
0

81
0

81
4

81
5

83
7

82
8 82

6
81

7
82

5 82
5

81
3

82
3

82
0

82
482

183
5

83
8

82
9

82
7

80
9

80
8

80
4 80

7
83

9

80
6

80
5

80
4

80
3

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-48- Extreme Duty Planers

90
2

90
2

90
2

90
4

90
3

90
1

90
4 90

3

90
5

G9740/G9740Z/G9967/G9967Z/G9741/G9961



Extreme Duty Planers -49-

1004
1003

1011

1012

1004

1002

1010

1009

1008

1007

1006

1005

1001

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-50- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961

801	P 97400801	L eft Wall Thin Short
802	P 97400802	R ight Wall Thick Short
803	P 97400803	 Switch Plate
804	P S65M	P hlp Hd Scr M6-1 X 10
805	P 97400805	P ush-button Switch t1
806	P 97400806	 Switch Red
807	P 97400807	P ush-button Switch t2
808	P 97400808	 elevation lock Stud
809	P 97400809	 Knob M10 (female)
810	PN 03M	H ex Nut M8-1.25
811	P 97400811	G raduation strut
812	P 97400812	 ScaLe Rope
813	PN 01M	H ex Nut M6-1
814	P 97400814	P ulley (L)
815	P 608ZZ	B all Bearing 608
816	P SB66M	 Cap Screw M8-1.25 X 65
817	P 97400817	 Scale Plate Support
818	P 97400818	 Scale Support (20")
818	P 97410818	 Scale Support (24")
819	P 97400819	G raduated Scale (20")
819	P 97410819	G raduated Scale (24")
820	P 97400820	 movable scale plate
821	P 97400821	 pulley (S)
822	P 97400822	sc ale support (20")
822	P 97410822	sc ale support (24")
823	P S30	 phlp hd scr 5/32 x 1
824	P 97400824	 pulley ferrule (S)
825	P W06	f lat washer 1/4
826	P 97400826	sc ale plate bolt
827	P 97400827	c otter pin 1/16 x 1
828	PB 20M	 hex bolt m8-1.25 x 35
829	P 97400829	 protection plate (20")
829	P 97410829	 protection plate (24")

ref	 part #	 description

830	P 97400830	c ompress pawl spring
831	P SB60M	c ap screw m8-1.25 x 55
832	P 97400832	f ront seat (20")
832	 p97410832	f ront seat (24")
833	P 97400833	c law spring nut
834	P SB11M	c ap screw m8-1.25 x 16
835	PN 06M	 hex nut m5-.8
836	P 97400836	sc ale spring
837	P W01M	f lat washer 8mm
838	P 97400838	sc ale plate (20")
838	P 97410838	sc ale plate (24")
839	P 97400839	 power light
901	P 97400901	 pawl
902	P 97400902	 Stop pawl Shaft (20")
902	P 97410902	 Stop pawl Shaft (24")
903	P 97400903	 Stop pawl Fixed Ring
904	P SS17M	 Set Screw M8-1.25 X 6
905	P 97400905	 Stop pawl
1001	P 97401001	 pressure bar (20")
1001	 p97411001	 pressure bar (24")
1002	P 97401002	P rotection Plate (20")
1002	P 97411002	 protection plate (24")
1003	PL W01	L ock Washer 5⁄16
1004	PB 03M	H ex Bolt M8-1.25 X 16
1005	PN 03M	H ex Nut M8-1.25
1006	PB 20M	H ex Bolt M8-1.25 X 35
1007	P W02	 Flat Washer 3⁄8
1008	P 97401008	P iston Bolt
1009	P 97401009	 helical Spring 80mm l
1010	PN 08	H ex Nut 3⁄8-16
1011	P W02	 Flat Washer 3⁄8
1012	PN 08	H ex Nut 3⁄8-16

ref	 part #	 description



Extreme Duty Planers -51-

1113

1113

1108

1106

1104

1103

1101

1111

1110

1109

1105

1102

1112

1107

1101-1

1101-2

1101-4

1101-5

1101-3

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-52- Extreme Duty Planers

1207

1204

1205

1204

1202

1206

1201

1203

1208

1210

1209

1201-1

1201-2

1201-4

1201-5 1201-3

G9740/G9740Z/G9967/G9967Z/G9741/G9961



Extreme Duty Planers -53-

G9740/G9740Z/G9967/G9967Z/G9741/G9961
1101	 P97401101	 G9740/Z MOTOR 7.5HP,3Ø
1101	 P99671101	 G9967/Z MOTOR 5HP, 1Ø
1101	 P97411101	 G9741/61 MOTOR 10HP, 3Ø
1101-1	 P97401101-1	 G9740/Z MOTOR COVER
1101-1	 P99671101-1	 G9967/Z MOTOR COVER
1101-1	 P97411101-1	 G9741/61 MOTOR COVER
1101-2	 P97401101-2	 G9740/Z MOTOR FAN
1101-2	 P99671101-2	 G9967/Z MOTOR FAN
1101-2	 P97411101-2	 G9741/61 MOTOR FAN
1101-3	 P97401101-3	 G9740/Z WIRING BOX
1101-3	 P99671101-3	 G9967/Z WIRING BOX
1101-3	 P97411101-3	 G9741/61 WIRING BOX
1101-4	 P99671101-4	 G9967/Z START CAPACITOR
		  250VAC, 800MFD
1101-5	 P99671101-5	 G9967/Z RUN CAPACITOR
		  350VAC, 30MFD
1102	 PB14M	 HEX BOLT M10-1.5 X 35
1103	 PLW06M	 LOCK WASHER 10MM
1104	 PN02M	 HEX NUT M10-1.5
1105	 P97401105	 MOTOR PLATE
1106	 PK78M	 KEY 10 X 10 X 70
1107	 P97401107	 MOTOR PULLEY (2P, SMALL)
1108	 PSS15	 SET SCREW 3⁄8-16 X 3⁄8
1109	 PB01M	 HEX BOLT M10-1.5 X 30
1110	 PLW04	 LOCK WASHER 3⁄8

1111	 P97401111	 HEX BOLT M10-1.5 X 60
1112	 PSS17M	 SET SCREW M8-1.25 X 6
1113	 PVB71	 V-BELT B71
1201	 P97401201	 FEED MOTOR 1HP, 3Ø
1201	 P99671201	 FEED MOTOR 1HP, 1Ø
1201-1	 P97401201-1	 FEED MOTOR COVER, 3Ø
1201-1	 P99671201-1	 FEED MOTOR COVER, 1Ø
1201-2	 P97401201-2	 FEED MOTOR FAN, 3Ø
1201-2	 P99671201-2	 FEED MOTOR FAN, 1Ø
1201-3	 P97401201-3	 FD MTR WIRING BOX, 3Ø
1201-3	 P99671201-3	 FD MTR WIRING BOX, 1Ø
1201-4	 P99671201-4	 FEED MOTOR CAPACITOR
		  250VAC, 25MFD
1201-5	 P99671201-5	 FD MTR CAPACITOR COVER
1202	 P97401202	 MOTOR SLIP SQUARE (20")
1202	 P97411202	 MOTOR SLIP SQUARE (24")
1203	 PB01M	 HEX BOLT M10-1.5 X 30
1204	 PLW06M	 LOCK WASHER 10MM
1205	 PN02M	 HEX NUT M10-1.5
1206	 P97401206	 SPEED CHANGE ROD
1207	 PB18	 HEX BOLT 3⁄8-16 X 1
1208	 PK07M	 KEY 6 X 6 X 20
1209	 P97401209	 SPEED CHANGE PULLEY
1210	 P97401210	 V-BELT 20X10X1085MM (3Ø)
1210	 P99671210	 V-BELT 14X22X420MM (1Ø)



-54- Extreme Duty Planers

13
19

13
03

13
07

13
17 13

04
13

02

13
07

13
01

13
18

13
08

13
10

13
11

13
12

13
09

13
12

13
13

13
06

13
16

13
20

13
15

13
14

13
07

13
06

13
07

13
10

13
05

13
19

G9740/G9740Z/G9967/G9967Z/G9741/G9961



Extreme Duty Planers -55-

14
10

14
09

14
11

14
07

14
16

14
10

14
09

14
08

14
01

14
11

14
02

14
17

14
1514

12
14

04

14
13

14
05

14
04

14
14

14
06

14
14

14
03

14
01

-1

14
01

-2
14

01
-3

G9740/G9740Z/G9967/G9967Z/G9741/G9961



-56- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961
1301	P 97401301	T ransmission Box
1302	P 97401302	T ransmission Box Gear
1303	P 97401303	T ransmission Box Cap
1304	P 97401304	T ransmission Shaft
1305	P 97401305	G ear Shaft
1306	P 97401306	B earing spacer
1307	P 6204	B all Bearing 6204
1308	P 97401308	T ransmission Sprocket
1309	P 97401309	T ranny pulley 8” (3Ø)
1309	P 99671309	T ranny pulley 10” (1Ø)
1310	P K34M	 Key 5 X 5 X 20
1311	P W02	 Flat Washer 3⁄8
1312	PB 03M	H ex Bolt M8-1.25 X 16
1313	P W07	 Flat Washer 5⁄16
1314	P W01	 Flat Washer 1⁄2
1315	PN 09M	H ex Nut M12-1.75
1316	PR 25M	I nt Retaining Ring 47mm
1317	P K06M	 Key 5 X 5 X 10
1318	PB 77M	H ex Bolt M4-.7 X 45
1319	PN 04M	H ex Nut M4-.7
1320	PZER K3	 grease fitting 1⁄8
1401	P 97401401	 elev Motor 1⁄2hp, 3Ø
1401	P 99671401	 elev Motor 1⁄2hp, 1Ø

1401-1	P 97401401-1	 el mtr Wiring Box, 3Ø
1401-1	P 99671401-1	 el mtr Wiring Box, 1Ø
1401-2	P 99671401-2	 elev start capacitor
		  125VAC, 200MFD
1401-3	P 99671401-3	 elev run capacitor
		  250VAC, 20MFD
1402	P 97401402	s hort elevation rod
1403	P 97401403	 elevation collar
1404	P 6004	B all Bearing 6004
1405	P 97401405	 bearing housing
1406	P 97401406	B earing UCFL 204-20
1407	P 97401407	L ifting Motor Worm
1408	P 97401408	L ifting Motor Plate
1409	PL W01	L ock Washer 5⁄16
1410	PB 03M	H ex Bolt M8-1.25 X 16
1411	P SS13M	 Set Screw M10-1.5 X 12
1412	P SS20M	 Set Screw M8-1.25 X 8
1413	P SS13M	 Set Screw M10-1.5 X 12
1414	PB 09M	H ex Bolt M8-1.25 X 20
1415	PRP 60M	R oll Pin 4 X 15
1416	PRP 56M	R oll Pin 4 X 25
1417	PRP 39M	R oll Pin 4 X 20



Extreme Duty Planers -57-

1502

1501

1507

1509

1508

1507

1508

1510

1510

1506

1505

1503

1512

1504

1505

15061511

G9740/G9740Z/G9967/G9967Z/G9741/G9961



Extreme Duty Planers -59-

16
10

16
09

16
12

16
15

16
08

16
07

16
13

16
21

16
20

16
04

16
02

17
01

16
02

16
03

16
11

16
05

16
06

16
14

17
19

17
20

17
21

17
22

17
26

17
27

17
23

17
24

17
25

G9740Z/G9967Z/G9961 Spiral Cutterhead



-60- Extreme Duty Planers

G9740/G9740Z/G9967/G9967Z/G9741/G9961

1501	P 97401501	 discharge Cover (20")
1501	 p97411501	 discharge cover (24")
1502	P 97401502	 dust port (20")
1502	 p97411502	 dust port (24")
1503	P 97401503	R ubber seal (20")
1503	 p97411503	 rubber seal (24")
1504	P S26M	P hlp Hd Scr M6-1 X 20
1505	P W06	 Flat Washer 1⁄4
1506	PN 01M	H ex Nut M6-1
1507	P S65M	P hlp Hd Scr M6-1 X 10
1508	P W07	 Flat Washer 5⁄16
1509	P 97401509	k nob bolt M8-1.25 X 30
1510	PN 03M	H ex Nut M8-1.25
1511	P 97401511	M uffLe Plate (20")
1511	P 97411511	 muffle plate (24")
1512	P 97401512	 rubber seal plate (20")
1512	P 97411512	 rubber seal plate (24")
1601	P 97401601	 CutterHead (20")
1601	P 97411601	c utterhead (24")
1602	P 97401602	P iston Ring
1603	P 97401603	s mall cutterhead case
1604	P 97401604	 large CutterHead Case
1605	P 97401605	s mall bearing ring
1606	P 97401606	s mall Case Cover
1607	P 97401607	 large Case
1608	P 97401608	 large case cover

ref	 part #	 description

1609	P 97401609	 CutterHead Pulley
1610	P 97401610	 CutterHead pully Nut
1611	P 6207	B all Bearing 6207
1612	P 97401612	 CutterHead Stop Plate
1613	P 6208	B all Bearing 6208
1614	 pzerk3	 grease fitting 1⁄8
1615	P SS18	 Set Screw 5⁄16-18 X 3⁄4
1616	P 97401616	c ompression Spring
1617	H 2340	 Knife set of 4 (20")
1617	 h2342	k nife set of 4 (24")
1618	P 97401618	G ib  (20")
1618	P 97411618	G ib  (24")
1619	P 97401619	 gib bolts
1620	PL W05M	L ock Washer 12mm
1621	PB 75M	H ex Bolt M12-1.75 X 35
1701	P 9740Z1701	 Spiral Flat Cutterhead
1701	 p99611701	s piral flat cutterhead
1719	H 2334	 indexable cutters
1720	P FH35M	 FLAT HD TORX T-20 M6 X 15
1721	P 9740z1721	 CHEATER BAR FOR T-20 BIT
1722	P 9740z1722	T -20 TORX BIT
1723	P 9740z1723	T -20 TORX DRIVER
1724	P 9740z1724	PRE SSURE GAUGE FOR KIT
1725	P 9740z1725	REDU CING VALVE FOR KIT
1726	P 9740z1726	L -BRACKET
1727	P 9740z1727	AIR  SCREWDRIVER KIT

ref	 part #	 description




